

SURPLUS MS HEAVY PLATES

Hyderabad | 350 Grade



Available Stock Details

Description	Thk (mm)	Nos	Length (mm)	Width (mm)	Qty (MT)	Location
MS Plate - 350 Grade	60	5	2500	12500	73.594	Hyderabad

Total Quantity: 73.594 MT

TEST CERTIFICATE (TC)

60 mm plates



STEEL AUTHORITY OF INDIA LIMITED
ROURKELA STEEL PLANT
ROURKELA - 769011 (ODISHA)
RESEARCH AND CONTROL LABORATORY

IS 2062

Page 1 of 2



CM/L0000053223

Test Certificate For: HOT ROLLED MEDIUM AND HIGH TENSILE STRUCTURAL STEEL

Test Certificate No.: 840746

Dated: 06.10.2025

Product: PM Plate

To : AARTH ISPAT PRIVATE LIMITED PLOT NO.98, SECTOR-24, FARIDABAD, FARIDABAD 121004

It is certified that the materials described below fully conforms to IS 2062 - 2011. The chemical composition and Mechanical properties of the product as tested in accordance with the scheme of Testing and Inspection contained in BIS Certification marks License No CM/L 0000053223 are as Indicated against each order. The material supplied conforms to standard Rolling and weight tolerances. (PLEASE REFER TO IS 2062 - 2011 FOR DETAILS OF SPECIFICATION REQUIREMENTS)
The Test Certificate is in accordance with the requirements of EN 10204:2004 Type 3.1.

We confirm that our products are RoHS compliant as per Recast EU directive 2011/65/EU (RoHS 2) and EU directive 2015/863 Annex II (RoHS 3). We also confirm that our products contain no radioactive elements beyond naturally occurring limits.

Ladle Analysis																
Cast No	C%	Mn%	P%	S%	Si%	Al%	CE	V%	Ti%	RHOB						
2516473	0.1400	1.4500	0.0280	0.0050	0.2160	0.0360	0.3916	0.0480	0.0020	Y						
2516508	0.1500	1.4800	0.0300	0.0120	0.1860	0.0250	0.4070	0.0500	0.0020	Y						
2516890	0.1600	1.4500	0.0180	0.0040	0.2380	0.0400	0.4120	0.0500	0.0020	Y						
Mechanical Properties																
Sl. No.	MP / SO No.	Cast / Batch No.	Size(mm) (TxWxL)	No of Piece(s)	Grade / Mode Of Killing	YS	UTS	EI	Bend Test	CVN (1)	CVN (2)	CVN (3)	CVN at RT (Avg)			
						(MPa)	(MPa)	(%)		(J)	(J)	(J)	(J)			
1	1400891267	2516890 / SCC2154841	40x2500x12000	1	IS 2062 E350 BR / ALSIK / TRIM	382	548	30	OK	142	146	158	149			
2	1400891268	2516508 / SCC2144451	60x2500x12500	1	IS 2062 E350 BR / ALSIK / TRIM	380	545	30	OK							
						376	516	28	OK	90	112	120	107			
3	1400891268	2516473 / SCC2150081	60x2500x12500	1	IS 2062 E350 BR / ALSIK / TRIM	382	522	28	OK							
						382	547	28	OK	130	150	140	140			
Total Pieces : 3						Total Weight(Tons) : 39.440										
Remarks : PROCESS ROUTE - BOF-LHF-RHOB-CC-NPM																

This Test Certificate can be viewed via a Blockchain powered web Application.
Please click on below link or Scan the QR Code.
<https://santrupti.sailrsp.co.in/steelverifier>



Dispatch Advice No.: 811609962

Dated: 05.10.2025

Truck No: OD14AD0117

Rourkela Steel Plant

There's a little bit of SAIL in everybody's life.